
 

 

 

Hydraulics of lamella 
sedimentation. 
 

A study of the lamella settlers at Ringsjö 
water treatment plant, Sweden. 
 
 

________________________________________________ 

Maria Lytra 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

Master Thesis  
TVVR 19/5006 
 

Division of Water Resources Engineering 
Department of Building and Environmental Technology 

Lund University 



 

 

 

 

 

 
Hydraulics of lamella sedimentation. 

 

A study of the lamella settlers at Ringsjö 
water treatment plant. 

 

 

 
 
 
 
 
 
 
By: 
Maria Lytra 
 
 
 
Master Thesis 
 
Division of Water Resources Engineering 
Department of Building & Environmental Technology 
Lund University 
Box 118 
221 00 Lund, Sweden 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Water Resources Engineering 

TVVR-19/5006 

ISSN 1101-9824 

 

Lund 2019 

www.tvrl.lth.se 



i 

 

Master Thesis 

Division of Water Resources Engineering 

Department of Building & Environmental Technology 

Lund University 

 

 

English title: Hydraulics of lamella sedimentation. A study of the 

lamella settlers in Ringsjö water treatment plant, 

Sweden. 

Author: Maria Lytra 

Supervisor: 

Co-supervisors: 

Magnus Larson 

Tobias Persson 

Olivia Söderman 

Examiner: Kenneth M. Persson 

Language: English 

Year: 2019 

Keywords: Lamella settling tanks; Inclined sedimentation; Ringsjö 

water treatment plant; Suspended solids separation 



ii 

 

  



iii 

 

Acknowledgements  
 

This project was carried out in close cooperation between Sydvatten and 

Water Resources Engineering at Lund University. First of all, I would like to 

thank my supervisor prof. M. Larson for a constructive feedback and 

guidance throughout the thesis project. Also, I would like to thank O. 

Söderman and T. Persson who provided me with information about Ringjö 

water treatment plant, helped me get a better understanding of the lamella 

sedimentation and the treatment process, and helped me conduct 

measurements in the treatment plant. 

  



iv 

 

 

 

  

 

 

 



v 

 

Abstract 
This study investigates the lamella settlers in Ringsjö water treatment plant, 

Sweden, in terms of water movement and performance. The treatment plant 

has two blocks with differences in the flocculation and lamella settlers, where 

block 1 is not able to process the maximum designed flow rate without the 

addition of polymers. Through data analysis the problem was confirmed, 

showing that the two designs have the same turbidity when block 1 has 

approximately 20 % less flow rate than block 2. Moreover, variables such as 

settling velocity and turbidity were measured and used to estimate and 

evaluate the removal rate of the system, while the hydraulic losses of the 

system appear to be negligible in both lamella designs. Three future possible 

designs of the settlers that could increase their capacity were investigated but 

as the cause of the problem remains unclear, which design would be more 

efficient is uncertain. However, as the problem started when the coagulant 

was changed and currently the capacity of  block 1 is increased with the use 

of a polymer, the possibility that the flocculation plays an important role in 

the cause of the problem is discussed, and it is concluded that there is a need 

to further investigate the floc characteristics.  



vi 

 



vii 

 

Table of contents 
 

Table of contents ........................................................................................ vii 

1. Introduction .......................................................................................... 1 

1.1. Background .................................................................................... 1 

1.2. Objectives ...................................................................................... 2 

1.3. Procedure ....................................................................................... 2 

1.4. Problem statement and limitations .................................................. 3 

2. Treatment plant ..................................................................................... 5 

2.1. Purification process ........................................................................ 5 

2.2. Lamella settlers .............................................................................. 5 

2.3. Operational problems ..................................................................... 8 

3. Theory of lamella sedimentation ........................................................... 9 

3.1. Lamella sedimentation with the Hazen model ................................. 9 

3.2. Lamella sedimentation with the advection-diffusion equation ....... 10 

3.3. Flow between two parallel plates .................................................. 12 

4. Literature review................................................................................. 15 

4.1. Lamella settler design and functioning .......................................... 15 

4.2. Lamella settler operation- Experiences and problems.................... 17 

5. Data compilation and analysis ............................................................. 19 

5.1. Existing data ................................................................................. 19 

5.2. Collection of additional data ......................................................... 19 

5.2.1. Concentration of suspended solids ......................................... 20 

5.2.2. Sedimentation tests ................................................................ 20 

5.2.3. Turbidity measurements ........................................................ 22 

5.3. Data analysis ................................................................................ 24 

6. Hydraulic model of the lamella sedimentation..................................... 29 



viii 

 

6.1. Water flow and removal rate......................................................... 29 

6.2. Model validation and Sensitivity analysis ..................................... 32 

7. Possible future design of the lamella settler ......................................... 35 

7.1. Modifications in the inlet channel ................................................. 35 

7.2. Co-current lamella settler ............................................................. 36 

7.3. Reconstruction of the current basins ............................................. 37 

7.4. Modifications in cogulation/flocculation ....................................... 37 

8. Discussion .......................................................................................... 39 

9. Conclusions and recommendations ..................................................... 43 

10. References ....................................................................................... 45 

Appendix A: Drawings of lamella settlers ................................................... 47 

Appendix B: Plots of the existing data ........................................................ 49 

Appendix C: Calculations of Energy losses................................................. 57 

Appendix D: Lamella sedimentation removal rate ...................................... 61 

  



1 

 

1. Introduction  

1.1. Background 
Sydvatten AB produces about 75 million m³ of drinking water each year, 

serving around 900 000 inhabitants in southern Sweden through two water 

treatment plants, Vomb and Ringsjö water treatment plant, located next to the 

lakes Vombsjön and Ringsjön, respectively. Ringsjö water treatment plant is 

supplied with water from Lake Bolmen through an 80-km long tunnel, and 

the purification procedure consists of coagulation/flocculation followed by 

lamella settlers as a separation step, rapid and slow sandfilters, UV 

disinfection and finally a low dose of hypochlorite. This procedure takes 

place in 2 blocks with 4 lines each, with a nominal design flow of 2400 l/s, 

but a 1400 l/s yearly average production of drinking water, i.e. 700 l/s per 

block.  

 

When the treatment plant started its operation there was one block of 

production, block 1, including lines 1-4. At that time, the source of raw water 

for the treatment plant was lake Ringsjön and aluminium sulphate 

(Al2(SO4)3) was used as coagulant. Due to predictions that the water demand 

would be increased, it was suggested that Lake Bolmen would be a source of 

water with the potential to satisfy higher demands and after the construction 

of the Bolmen tunnel in 1976-1987, Lake Bolmen became the new source of 

water for the treatment plant. Some years later the coagulant was changed to 

Ferric Chloride (FeCl3) in block 2 when it was taken into operation in 1997. 

Block 2 has four additional lines, lines 5-8.Ferric chloride was introduced in 

block 1 during 1999- 2000 and since 2000, the two blocks follow the same 

purification procedure as mentioned above, with identical rapid and slow 

sandfilters but different flocculation and sedimentation basins in terms of 

volume and design. The two blocks are designed to process the same 

maximum flow but in reality, block 1 does not respond well under such a 

high flow. At the moment, a polymer is occasionally added to the 

flocculation basins making it possible for block 1 to achieve a good 

performance under higher flow rates.  

 

Due to expectations of higher water demand in the future, it is of interest to 

increase the capacity in block 1, so that it will be able to process higher flow 



2 

 

rates, without the aid of polymers. In the past, investigations of the problem 

were made suggesting that changes in the inlet’s structure could increase the 

settlers’ capacity. These changes were made in Line 3 but the result was not 

satisfactory. Currently there are 3 different designs of lamella settlers in 

Ringsjö water treatment plant. Lines 1, 2 and 4 are using a pyramid shape 

basin with the same structure as when the treatment plant started to operate. 

Line 3 has the same shape of basin but a different inlet structure. Lines 5-8 

have a rectangular shape basin with completely different inlet structure than 

lines 1-4. In this study the hydraulics of Ringsjö water treatment plant’s 

lamella settlers will be investigated and evaluated. Furthermore, possible 

modifications in the basins’ design to increase the capacity in block 1 will be 

simulated and evaluated. 

1.2. Objectives 
The main aim of the study is to investigate the design of the lamella basins in 

the different blocks with regards to water movement and removal efficiency, 

making it possible to evaluate the present and future, improved designs. The 

causes for the different behaviors between the two blocks will be studied. 

The detailed objectives are: 

 Create a hydraulic model of the lamella basin to simulate the flow and 

removal rate of the basins and validate it with existing and newly 

collected data. 

 Consider possible modifications of the current system and investigate 

how they would affect the capacity of the system. 

1.3. Procedure 
The study begins with a literature review about lamella sedimentation with 

focus on the hydraulic conditions, including the removal rate of such basins. 

The lamella basins at Ringsjö water treatment plant were investigated based 

on available drawings and data regarding daily values of turbidity (at the 

outlet of the basins), flow, temperature and dosage of coagulant (during the 

chemical precipitation) that are continuously measured by the treatment plant. 

In addition, turbidity measurements at different locations along the basin, and 

sedimentation tests were carried out for a better understanding of the system 

behavior. After all the necessary information was collected and analyzed, a 

hydraulic model was developed representing the flow conditions and 

sediment removal, in order to evaluate the current design. Furthermore, 

possible future designs that might improve the capacity are considered and 



3 

 

analyzed. Finally, the behavior of the system and how the differences 

between the two blocks can lead to some indications about the problem’s 

causes are discussed.  

1.4. Problem statement and limitations 
Ringsjö water treatment plant is designed for a maximum water production of 

2400 l/s, meaning each block has a design capacity of 1200 l/s, without the 

use of polymers. However, block 1 has a de facto capacity of 900 l/s instead 

of 1200 l/s resulting in about 21% reduction of the maximum possible 

production of drinking water. The problem is located in the separation step, 

as for a high flow rate, the turbidity of the water leaving the lamella settlers is 

significantly high, higher than the values of turbidity that are registered in 

block 2. The difference in design of the blocks is the main reason why they 

respond differently under high flow rate.  

 

One important limiting factor of this study was the lack of knowledge on floc 

characteristics in the chemical precipitation and thus actual settling velocity 

of the suspended matter in the lamella settlers cannot be estimated. Though 

sedimentation tests were conducted, polymers were used in lines 1-4, so the 

results do not represent how the lines function without the addition of 

polymers. On the other hand, even though drawings of the basins were 

studied, details regarding the structure and geometry of the inlet channels in 

block 1 were not very clear, while reports suggest that in line 3 the inlet 

channels have been reconstructed but there are no drawings of these changes. 

However, under a period that line 3 was temporally shut down and the basins 

were emptied, line 3 was inspected and the current design of the line is now 

known. The other lines are assumed to have the same design as the one 

appears in the drawings. 
  



4 

 

 

  



5 

 

2. Treatment plant 
In this chapter, the purification process and the designs of the lamella settlers 

in Ringsjö water treatment plant are presented. The two blocks of the 

treatment plant are compared and their differences regarding the flocculation 

and sedimentation basins are discussed in detail. Furthermore, the current 

operational problems of the lamella sedimentation are discussed. 

2.1. Purification process 
Ringsjö water treatment plant produces on average 1400 liters of water per 

second every year, which is distributed in several municipalities in Skåne. 

The water is extracted from lake Bolmen through an 80 km long tunnel and 

afterwards it is transported a final stretch through a 25 km long pipe to the 

treatment plant. The purification procedure consists of the following stages in 

two blocks with 4 lines of production each (Figure 2.1):  

 Coagulation, flocculation and sedimentation. Ferric chloride (FeCl3) 

is added to the water in order to create flocs together with the organic 

matter present in the raw water in the flocculation basins. Flocculation 

is followed by lamella sedimentation where the flocs will settle at the 

bottom to be removed. 

 Sandfiltration. To remove the remaining flocs, the water is filtered 

through a rapid sandfilter and up next the water enters a slow 

sandfilter, where odour and taste as well as microorganisms are 

removed.  

 UV light and disinfection. The water is illuminated with short-wave 

ultraviolet light to disinfect the water by preventing some pathogens 

to reproduce. After the UV light a small dose of hypochlorite is added 

in the water. 

 

 
Figure 2.1: Ringsjö water treatment plant’s purification process (Sydvatten AB, 2018). 

2.2. Lamella settlers 
As stated above flocculation is followed by a separation step that consists of 

lamella sedimentation settlers. Though both blocks follow the same 

purification procedure and are designed to produce the same quantity of 



6 

 

drinking water, the volume of their flocculation basins and the design of 

lamella settlers differ. As far as the flocculation basins are concerned, their 

volume in block 2 is larger, resulting in higher detention time which is an 

important parameter for the floc growth (table 2.1). 

 
Table 2.2.1: Difference of flocculation and sedimentation basins between block 1 and 2. 

Flocculation basins 

Block 1 Block 2 

Number of basins : 6 Number of basins : 6 

Total volume : 3200 m
3
 Total volume : 3940 m

3
 

Residence time of 1200 l/s : 45 min Residence time of 1200 l/s : 55 min 

Lamella sedimentation 

Block 1 Block 2 

Number of basins: 8 Number of basins: 4 

Number of lamella rows per basin: 4 Number of lamella rows per basin: 8 

Dimensions of lamella plates: 

1,16x2,55  m 

Dimensions of lamella plates: 

1,25x2,37  m 

Number of lamella plates per row : 

120  

Total number of lamella plates: 3840 

Number of lamella plates per row : 

110  

Total number of lamella plates: 3520 

Lamella area : 6300 m
2
 Lamella area : 5800 m

2
 

Inclination angle : 55º Inclination angle : 55º 

Horizontal distance between plates : 

10 cm 

Horizontal distance between plates : 

10 cm 

Volume of basin : 3280 m
3
 Volume of basin : 7850 m

3
 

 

On the other hand, the lamella sedimentation of the two blocks have 

significant different designs. Block 1 use lamella settlers with a pyramid 

shape under the lamella packs, while block 2 is using settlers with rectangular 

shape (figure 2.2), while the volume of sedimentation basins in block one is 

approximately 59% smaller than block 2 (table 2.1). Though each line in each 

block uses eight rows of lamella plates, block 1 has two basins per line (with 

4 rows each) and block 2 one basin per line (Appendix A, fig. A.1 and A.2). 

 



7 

 

 
Figure 2.2: Cross section of lamella basin in a) Block 1 and b) block 2. 

Moreover the size of lamella plates and the number of plates used in each 

block differs but they are placed with an angle of 55º and 10 cm horizontal 

distance in both blocks (table 2.1). In addition, lamella settlers in each block 

have a different inlet design. In block 1, the inlet structure is more 

complicated, as the water is distributed between the lamella plates from their 

side (left and right), through distribution channels (figure 2.3), while in block 

2 it is entering underneath the lamella plates’ row. In that case there is no 

inlet channel. The water is simply flowing under the lamella row and it is 

distributed equally between the lamella plates. 

 
Figure 2.3: Lamella sedimentation basin with a similar design as in Block 1(Svenskt Vatten AB, 2007). 



8 

 

The main reason why the two blocks have those differences is that the blocks 

were not build for the same type of raw water. Block 2 was built much later 

than block 1, when raw water was supplied by lake Bolmen to the treatment 

plant and thus it was designed to process lake Bolmen’s water while block 1 

was designed to process lake Ringjön’s water originally. The difference in 

the quality of raw water between these two lakes lies to the fact that Lake 

Ringsjön is more affected by the population around it since it is located in a 

place with agriculture activity and the phenomenon of eutrophication has 

been noticed together with high concentrations of phosphorus while lake 

Bolmen was not affected by such activities resulting in having a better quality 

of water. Today Lake Ringsjön is considered to be a backup source of water 

that would be used in case something prevents water from Lake Bolmen to 

reach the treatment plant. 

2.3. Operational problems 
As mentioned earlier, the lines of block 1 cannot operate well under high 

flow rates, resulting in reduction of the maximum possible production of the 

treatment plant, if polymers are not added in the block. The problem is 

probably due to the escape of sedimented sludge at the bottom of the 

sedimentation basins when the flow is high but could also be because of the 